ARENA COMB ASSEMBLY




AC-ARENA COMB ASSEMBLY

1 1 AC-0506 |6' Frame Assembly

1 1 AC-0507 |7 Frame Assembly (not shown)

1 1 AC-0508 |8' Frame Assembly (not shown)

REF 2 CP-0033 [Plastic Cap 3" x 2" (not shown)

2 1 AC-0526 |6' Finger Rake Assembly

2 1 AC-0527 |7' Finger Rake Assembly (not shown)

2 1 AC-0528 |8' Finger Rake Assembly (not shown)

3 2 AC-0540 [|Finger Rake Bracket

4 2 AV-0302 ]1/2" X 1-1/2" USS Carriage Bolt With Flat Washer & Nylock Nut
5 8 AV-0320 ]5/8" X 1-3/4" USS Gr. 5 Cap Screw With Nylock Nut

6 * AV-0415 |S-Tine, 32 X 10 X 560

7 * AV-0420 |S-Tine Clamp

8 * AV-0312 J1/2" X 3-1/2" USS Gr. 5 Cap Screw With Nylock Nut

9 * AV-0405 |Reversible Point, 40 X 6 X 200

10 * AV-0305 ]3/8" X 1-1/2" USS Eliptical Head Plow Bolt With Hex Nut
11 2 AV-0450 [|P-7234 Cat | Hitch Pin

REF 2 AV-0455 |Cat | & Il Clevis Step Pin (8' Model only) (not shown)

12 2 AV-0460 |P-791 Lynch Pin

13 2 AC-0545 |Gauge Wheel Assembly

14 2 CP-0160 [Top Link Plate

15 1 AV-0313 |3/4" X 4-1/2" USS Gr. 5 Cap Screw With Nylock Nut (not shown)
16 1 CP-0164 |Top Link Bushing

* These quantities vary (depending on the size of the unit purchased) as follows.

QTY UNIT DESCRIPTION
15 AC6 6' Arena Comb Assembly
17 AC7 7' Arena Comb Assembly
19 ACS8 8' Arena Comb Assembly




A19WISSY T133HM 3ONVO dWOD VNIIV




AC-ARENA COMB GAUGE WHEEL ASSEMBLY

1 1 AC-2165 |Spindle Assembly

2 1 AC-1100 |Hub 545 (008-248-05

3 1 AC-1101 |Seal (SL-122-1)

4 2 AC-1102 |Bearing (L44643)

5 2 AC-1103 |Race (L44610)

6 1 AC-1104 |Washer (005-027-00)

7 1 AC-1105 |1" NF Slotted Nut (006-001-00)
8 1 AC-1106 |Grease Cap (021-003-00)

9 1 AC-1107 |Cotter Pin (19-2)

10 5 AC-1108 |Lug Nut

11 1 AC-1000 |Wheel & Tire 18.5 x 8.5

12 1 AC-0546 |Gauge Wheel adjustment Pin




ARENA-VATOR Il ASSEMBLY

@ NORTHSTAR [Lllreids




ARENA-VATOR Il ASSEMBLY

1 1 AV-2004 |4' Frame Weldment (not shown)
1 AV-2005 |5' Frame Weldment
1 AV-2006 |6' Frame Weldment (not shown)
1 AV-2007 |7' Frame Weldment (not shown)
1 AV-2008 |8' Frame Weldment (not shown)
1 AV-2120 |10' Frame Weldment (not shown)
1 AV-2144 |12' Frame Weldment (not shown)
REF 2 CP-0033 |Plastic Cap 3" x 2" (not shown)
2 2 CP-0160 |Top Link Plate
3 4 AV-0320 |5/8" X 1 1/2" NC Gr. 5 Cap Screw w/Nylock Nut
4 * AV-0415 |S-Tine, 32 x 10 x 560
5 * AV-0420 |S-Tine Clamp
6 * AV-0312  [1/2" X 3 1/2" NC Gr. 5 Cap Screw w/Nylock Nut
7 * AV-0405 |Reversible Point, 40 X 6 X 200
8 * AV-0305 |3/8" X 1 1/2" NC Eliptical Head Plow Bolt w/Hex Nut
9 2 AV-0450 |P-7234 Cat | Clevis Pin
2 AV-0455 |Cat | & Il Clevis Step Pin
10 2 AV-0460 |P-791 Lynch Pin
11 1 AV-0313 |3/4" X 4 1/2" NC Gr. 5 Cap Screw w/Nylock Nut
12 1 AV-0164 |Top Link Bushing
13 1 AV-2114 |4' Blade Mount Weldment (not shown)
1 AV-2115 |5' Blade Mount Weldment
1 AV-2116 |6' Blade Mount Weldment (not shown)
1 AV-2117 |7' Blade Mount Weldment (not shown)
1 AV-2118 |8' Blade Mount Weldment (not shown)
1 AV-2110 |10' Blade Mount Weldment (not shown)
1 AV-2112 |12' Blade Mount Weldment (not shown)
14 1 AV-0204 |4' Leveling Blade
1 AV-0205 |5' Leveling Blade
1 AV-0206 |6' Leveling Blade
1 AV-0207 |7’ Leveling Blade
1 AV-0208 |8' Leveling Blade
1 AV-0210 |10’ Leveling Blade
1 AV-0212 |12' Leveling Blade
15 ** AV-0300 |5/8" X 2" NC Carriage Bolt w/Nylock Nut
16 1 AV-0110-1 |[Blade Tilt Adjustment Bracket (Universal)
1 AV-0110 |Blade Tilt Adjustment Bracket (Right Hand) (Used prior to 2012)
1 AV-0111 |Blade Tilt Adjustment Bracket (Left Hand) (Used prior to 2012)
1 AV-2410 |Blade Tilt Adjustment Bracket AV2-10 & AV2-12 only (not shown)
17 2 AV-0120 |Blade Height Adjustment Bracket
2 AV-2320 |Blade Height Adjustment Bracket AV2-10 & AV2-12 only (not shown)
18 6 AV-0311 |1/2" X 1 1/2" NC Gr. 5 Cap Screw w/Nylock Nut
19 2 AV-0315 |1/2" X 1 1/2" NC Gr. 5 Cap Screw w/Nylock Nut & 2 Flat Washers
20 1 AV-0194 |4’ Roller Scraper & Support Weldment (not shown)
1 AV-0195 |5' Roller Scraper & Support Weldment
1 AV-0196 |6’ Roller Scraper & Support Weldment (not shown)
1 AV-0197 |7 Roller Scraper & Support Weldment (not shown)
1 AV-0198 |8’ Roller Scraper & Support Weldment (not shown)
1 AV-2160 |10 Roller Scraper & Support Weldment (not shown)
1 AV-2155 |12 Roller Scraper & Support Weldment (not shown)
21 4 AV-0316  |3/8" X 1 1/2" NC Gr. 5 Cap Screw w/Nylock Nut & Flat Washer
22 1 AV-0140 |4’ Pipe Roller (not shown)
1 AV-0150 |5' Pipe Roller
1 AV-0160 |6' Pipe Roller (not shown)
1 AV-0170 |7’ Pipe Roller (not shown)
1 AV-0180 |8’ Pipe Roller (not shown)
1 AV-2310 |10’ Pipe Roller (not shown)
1 AV-2312 |12’ Pipe Roller (not shown)
1 AV-0154 |4’ Smooth Roller Optional (not shown)
1 AV-0155 |5' Smooth Roller Optional (not shown)
1 AV-0156  |6' Smooth Roller Optional (not shown)
1 AV-0157 |7' Smooth Roller Optional (not shown)
1 AV-0158 |8 Smooth Roller Optional (not shown)
1 AV-2204 |4’ Mesh Roller Optional (not shown)
1 AV-2205 |5' Mesh Roller Optional (not shown)
1 AV-2206 |6' Mesh Roller Optional (not shown)
1 AV-2207 |7' Mesh Roller Optional (not shown)
1 AV-2208 |8 Mesh Roller Optional (not shown)
23 2 AV-0200 |1" Roller Bearing 4 Bolt w/Lock Collar
2 AV-2200 |1 1/4" Roller Bearing 4 Bolt/w Lock Collar AV2-10 & AV2-12 only (not shown)
24 2 AV-0130 JRoller Bracket
1 AV-2130-1 |Roller Bracket AV2-10 & AV2-12 only (not shown)
25 8 AV-0301 |7/16" X 1 1/2" NC Carriage Bolt w/Hex Nut & Lock Washer
8 AV-2302 |1/2" X 2" NC Gr. 5 Cap Screw w/Hex Nut & Lock Washer AV2-10 & AV2-12 only (not shown)
26 4 AV-0310 |5/8" X 1 1/2" NC Gr. 5 Cap Screw w/Nylock Nut
4 AV-2332 |5/8" X 2" NC Gr. 5 Cap Screw w/Nylock Nut AV2-10 & AV2-12 only (not shown)

(*)(**) These quantities vary (depending on the unit purchased) as follows:

QTY UNIT DESCRIPTION
(*11)(**4) | AV2-4(4M) |4' Arena-Vator Assembly
(*13)(**5) | AV2-5(5M) |5' Arena-Vator Assembly
(*15)(**6) | AV2-6(6M) |6' Arena-Vator Assembly
(*17)(**7) | AV2-7(7M) |7' Arena-Vator Assembly
(*19)(**8) | AV2-8(8M) |8' Arena-Vator Assembly
(*23)(**10) AV2-10 |10’ Arena-Vator Assembly
(*27)(**12) AV2-12  |12' Arena-Vator Assembly




\ae ww@@ee
& \Mom : & \n.\o\\.mw@
e vﬂ ot g °
o o T pSe o
T oepsd 0T
g h o
@\m\e . - o A
¥ L

AT1IWASSY Il ¥OLVA-VNIYV




ARENA-VATOR lll ASSEMBLY

1 1 MV-2004 4' Frame Weldment
# 1 MV-2005 5' Frame Weldment
# 1 MV-2006 6' Frame Weldment
# 1 MV-2007 7' Frame Weldment
# 1 MV-2008 8' Frame Weldment
2 2 CP-0160 Top Link Plate
3 4 AV-0320 5/8" X 1 1/2" NC Gr. 5 Cap Screw w/Nylock Nut
4 * AV-0415 S-Tine, 32 x 10 x 560
5 * AV-0420 S-Tine Clamp
6 * AV-0312 1/2" X 3 1/2" NC Gr. 5 Cap Screw w/Nylock Nut
7 * AV-0405 Reversible Point, 40 X 6 X 200
8 * AV-0305 3/8" X 1 1/2" NC Eliptical Head Plow Bolt w/Hex Nut
9 2 AV-0450 P-7234 Cat | Clevis Pin
REF 2 AV-0455 Cat | & Il Clevis Step Pin (AV3-8 Only) (not shown)
10 6 AV-0460 P-791 Lynch Pin
11 1 AV-0313 3/4" X 4 1/2" NC Gr. 5 Cap Screw w/Nylock Nut
12 1 AV-0164 Top Link Bushing
13 2 MV-0200 Pipe Leveler Mounting Bracket
14 1 MV-2104 4' Pipe Leveler
# 1 MV-2105 5' Pipe Leveler
# 1 MV-2106 6' Pipe Leveler
# 1 MV-2107 7' Pipe Leveler
# 1 MV-2108 8' Pipe Leveler
15 2 007-003-1 1/2" x 1 1/2" NC Gr. 5 Cap Screw
16 4 069-210-1 1/2" SAE Flat Washer
17 2 064-011-1 1/2" NC Nylock Nut
18 1 MV-0162-LH Roller Pivot Bracket - Left Hand
19 1 MV-0162-RH Roller Pivot Bracket - Right Hand
20 2 007-211-1 3/4" X4 NC Gr. 5 Cap Screw
21 2 064-014-1 3/4" NC Nylock Nut
22 2 AV-0200 1" Roller Bearing 4 Bolt w/Lock Collar
23 12 006-007-1 3/8" X 1 1/2" NC Gr. 5 Cap Screw
24 12 064-009-1 3/8" NC Nylock Nut
25 1 MV-0140 4' Pipe Roller
# 1 MV-0150 5' Pipe Roller
# 1 MV-0160 6' Pipe Roller
# 1 MV-0170 7' Pipe Roller
# 1 MV-0180 8' Pipe Roller
26 1 MV-0194 4' Roller Scraper & Support Weldment
# 1 MV-0195 5' Roller Scraper & Support Weldment
# 1 MV-0196 6' Roller Scraper & Support Weldment
# 1 MV-0197 7' Roller Scraper & Support Weldment
# 1 MV-0198 8' Roller Scraper & Support Weldment
27 4 068-004-1 3/8" USS Flat Washer
28 2 HR-0200 Adjustable Top Link
29 4 HR-0105 Top Link Pin
30 1 MV-2204 4' Mesh Roller
# 1 MV-2205 5' Mesh Roller
# 1 MV-2206 6' Mesh Roller
# 1 MV-2207 7' Mesh Roller
# 1 MV-2208 8' Mesh Roller
31 1 MV-2140 4' Finger Rake
# 1 MV-2150 5' Finger Rake
# 1 MV-2160 6' Finger Rake
# 1 MV-2170 7' Finger Rake
# 1 MV-2180 8' Finger Rake
32 24 0r6 M-10470B Scarifier Shank (4-hole)
33 REF P71111 1/2" Pin w/Keeper
34 1 MV-0204 Gauge Wheel Spindle Arm Weldment (Right Hand)
REF 1 MV-0205 Gauge Wheel Spindle Arm Weldment (Left Hand) (not shown)
35 2 480C-08545 Wheel & Tire
36 2 008-259-05 545 Hub w/Bearing Races (008-259-05)
37 2 3163 Hub Seal (SL-122-1)
38 4 3164 Bearing L44643
39 4 3165 Race L44610
40 10 3170 1/2" Lug Nut
41 2 3167 1" Slotted Nut (006-001-00)
REF 2 3168 Cotter Pin (19-2) (not shown)
42 2 3169 Grease Cap (021-003-00)
33 2 P71111 1/2" Pin w/Keeper
43 1 5169249 60 Gallon Water Tank
44 4 5038698 Tank Hold Down
45 4 006-009-1 3/8" X 2" NC Gr. 5 Cap Screw
27 8 068-004-1 3/8" USS Flat Washer
46 1 MV-2500 Tank Mount Weldment
47 4 3189 1/2" X 2" x 3 1/4" NC U-Bolt
16 8 069-210-1 1/2" SAE Flat Washer
17 8 064-011-1 1/2" NC Nylock Nut
48 1 5058188 Tank Lid
REF 2 5005021 Tank Fitting (not shown)
REF 2 5143188 Tank Ball Valve (not shown)
(*) These quantities vary (depending on the unit purchased) as follows:
QTY UNIT DESCRIPTION
(*11) AV3-4 4' Arena-Vator Assembly
(*13) AV3-5 5' Arena-Vator Assembly
(*15) AV3-6 6' Arena-Vator Assembly
(*17) AV3-7 7' Arena-Vator Assembly
(*19) AV3-8 8' Arena-Vator Assembly




ARENA-VATOR Il KIT DETAILS

32

24 0r6

M-10470B

14 1 MV-2104 4' Pipe Leveler (AV3-4PL)
1 MV-2105 5' Pipe Leveler (AV3-5PL)
1 MV-2106 6' Pipe Leveler (AV3-6PL)
1 MV-2107 7' Pipe Leveler (AV3-7PL)
1 MV-2108 8' Pipe Leveler (AV3-8PL)
13 2 MV-0200 Pipe Leveler Mounting Bracket (ALL KITS)
33 2 P71111 1/2" Pin w/Keeper (ALL KITS)
15 2 007-003-1 1/2" x 1 1/2" NC Gr. 5 Cap Screw (ALL KITS)
16 4 069-210-1 1/2" SAE Flat Washer (ALL KITS)
17 2 064-011-1 1/2" NC Nylock Nut (ALL KITS’
25 1 MV-0140 4' Pipe Roller (AV3-4PR)
1 MV-0150 5' Pipe Roller (AV3-5PR)
1 MV-0160 6' Pipe Roller (AV3-6PR)
1 MV-0170 7' Pipe Roller (AV3-7PR)
1 MV-0180 8' Pipe Roller (AV3-8PR)
26 1 MV-0194 4' Roller Scraper & Support Weldment (AV3-4PR)
1 MV-0195 5' Roller Scraper & Support Weldment (AV3-5PR)
1 MV-0196 6' Roller Scraper & Support Weldment (AV3-6PR)
1 MV-0197 7' Roller Scraper & Support Weldment (AV3-7PR)
1 MV-0198 8' Roller Scraper & Support Weldment (AV3-8PR
30 1 MV-2204 4' Mesh Roller (AV3-4MR)
1 MV-2205 5' Mesh Roller (AV3-5MR)
1 MV-2206 6' Mesh Roller (AV3-6MR)
1 MV-2207 7' Mesh Roller (AV3-7MR)
1 MV-2208 8' Mesh Roller (AV3-8MR)
26 1 MV-0194 4' Roller Scraper & Support Weldment (AV3-4MR)
1 MV-0195 5' Roller Scraper & Support Weldment (AV3-5MR)
1 MV-0196 6' Roller Scraper & Support Weldment (AV3-6MR)
1 MV-0197 7' Roller Scraper & Support Weldment (AV3-7MR)
1 MV-0198 8' Roller Scraper & Support Weldment (AV3-8MR
18 1 MV-0162-LH Roller Pivot Bracket - Left Hand
19 1 MV-0162-RH Roller Pivot Bracket - Right Hand
22 2 AV-0200 1" Roller Bearing 4 Bolt w/Lock Collar
23 12 006-007-1 3/8" X 1 1/2" NC Gr. 5 Cap Screw
24 12 064-009-1 3/8" NC Nylock Nut
27 4 068-004-1 3/8" USS Flat Washer
28 2 HR-0200 Adjustable Top Link
29 4 HR-0105 Top Link Pin
10 4 AV-0460 P-791 Lynch Pin
20 2 007-211-1 3/4" X 4 NC Gr. 5 Cap Screw
21 2 064-014-1 3/4" NC Nilock Nut
31 1 MV-2140 4' Finger Rake (AV3-4FR)
1 MV-2150 5' Finger Rake (AV3-5FR)
1 MV-2160 6' Finger Rake (AV3-6FR)
1 MV-2170 7' Finger Rake (AV3-7FR)
1 MV-2180 8' Finger Rake (AV3-8FR
18 1 MV-0162-LH Roller Pivot Bracket - Left Hand
19 1 MV-0162-RH Roller Pivot Bracket - Right Hand
23 8 006-007-1 3/8" X 1 1/2" NC Gr. 5 Cap Screw
24 8 064-009-1 3/8" NC Nylock Nut
28 2 HR-0200 Adjustable Top Link
29 4 HR-0105 Top Link Pin
10 4 AV-0460 P-791 Lynch Pin
20 2 007-211-1 3/4" X4 NC Gr. 5 Cap Screw
21 064-014-1 3/4" NC Nylock Nut

Scarifier Shank (4-hole) (2 PER AV3-SH2, 4 PER AV3-SH4, 6 PER AV3-SH6)

33 2,4 0r 6 P71111 1/2" Pin w/Keeper (2 PER AV3-SH2, 4 PER AV3-SH4, 6 PER AV3-SH6
43 1 60 Gallon Water Tank

44 4 5038698 Tank Clamp

45 4 3/8" X 2" NC Gr. 5 Cap Screw

27 8 068-004-1 3/8" USS Flat Washer

46 1 Tank Mount Weldment

47 4 3189 1/2" X 2" x 3 1/4" NC U-Bolt

16 8 069-210-1 1/2" SAE Flat Washer

17

064-011-1

1/2" NC Nylock Nut

34 1 MV-0204 Gauge Wheel Spindle Arm Weldment (Right Hand)
REF 1 MV-0205 Gauge Wheel Spindle Arm Weldment (Left Hand) (not shown)
35 2 480C-08545 Wheel & Tire

36 2 008-259-05 545 Hub w/Bearing Races (008-259-05)

37 2 3163 Hub Seal (SL-122-1)

38 4 3164 Bearing L44643

39 4 3165 Race L44610

40 10 3170 1/2" Lug Nut

41 2 3167 1" Slotted Nut (006-001-00)

REF 2 3168 Cotter Pin (19-2) (not shown)

42 2 3169 Grease Cap (021-003-00)

33 2 P71111 1/2" Pin w/Keeper




d 0 0 6 0 0o |\

i

AT8INISSV T33HM FONVO-MOAY




AVGW-GAUGE WHEEL ASSEMBLY

1 2 AVGW-0100 |Gauge Wheel Spindle Arm Weldment
2 2 3160 18.5 X 8.5 Wheel & Tire

3 2 3161 545 Hub w/Bearing Races (008-248-05)
4 2 3163 Hub Seal (SL-122-1)

5 4 3164 Bearing L44643

6 4 3165 Race L44610

7 10 3170 1/2" Lug Nut

8 2 3166 Washer (005-027-00)

9 2 3167 1" Slotted Nut (006-001-00)

10 2 3168 Cotter Pin (19-2)

11 2 3169 Grease Cap (021-003-00)

12 2 P71111 1/2" Pin w/Keeper




	1200 Assembly
	Sheet1
	Drawing View9


	1200,1500,2000 3pt. Parts
	Sheet1

	BF-1000,2000 Parts Breakdown
	Model

	BF-3000,4000 Parts Breakdown
	Model

	BF-6000 Parts Breakdown
	Model

	Bucket Fork Parts
	Main

	TF48 Trash Fork Assy..dwg
	Sheet1
	Drawing View1


	TF-Trash Fork Parts
	Sheet1

	CBS-3000 Bale Spear Assembly
	Sheet1
	Drawing View1


	TB-Tooth Bar Parts
	RTB-Tooth Bar

	GLF-3500 Assembly
	Sheet1
	Drawing View1


	JLF-2242 Assembly
	Parts Manual-Image & BOM
	Drawing View1


	KLF-3500 Assembly
	Top assy
	Drawing View1


	SSF-2242 Final Assembly
	Manual Drawing
	Drawing View2


	SSLF-3500 Pallet Fork Assy
	Sheet1
	Drawing View1


	302P Assembly
	Assembly-Exploded
	Drawing View2


	302P Harrow Carrier Parts
	Sheet1

	303P,306P Harrow Carrier Parts
	Sheet1

	D-58 Blanket Harrow Drawbar Parts
	Sheet1

	D6-58 Assembly Dwg.
	Sheet1
	Drawing View9


	HC-200 Series Harrow Carrier Assy
	HC-200 Series Harrow Carrier Parts
	Sheet1

	RA-303P_306P Assembly
	Sheet1
	Drawing View1


	LR-ASSY MAY2010 DRW
	Sheet1
	Drawing View9
	Detail View A (1 : 4)

	Sheet2
	Drawing View11
	Drawing View12


	LR-Landscape Rake Parts May2010
	Sheet1

	PA Assembly
	Sheet1
	Drawing View1


	PA-Pasture Aerator Parts 11_17_09
	Sheet1

	100 Ripper,ER-25 Parts
	ER-25

	102L Assembly
	Sheet1
	Drawing View1


	200, 102, 102L Ripper Parts
	102L

	300 Ripper Assembly
	Sheet1
	Drawing View1


	300 Ripper Parts
	300 RIPPER

	ER-25 ASSEMBLY
	Sheet1
	Drawing View1


	R3-R5 Ripper Assy.
	Sheet1
	Drawing View1


	R3-R5 Ripper Parts
	R3-R5 RIPPER

	RA-327-VR3 ASSY.
	Sheet1
	Drawing View1


	RA-334 Assembly
	Sheet1
	Drawing View1


	VR3, 327 Ripper Parts
	VR3,327 RIPPER

	VR-334 Ripper Parts
	VR-334

	AC-Arena Comb Parts
	AC-ArenaComb
	AC-Gauge Wheel

	Arena Comb Assy
	Arena Comb Gauge Wheel Assy.
	Model

	Arena-Vator II Parts
	Sheet1
	Sheet2

	Arena-Vator Jr. Parts
	Sheet1

	AV2  Assembly
	Sheet1
	Drawing View9


	AV5JR Assembly DWG.
	Sheet1
	Drawing View9


	AVGW-Gauge Wheel Assembly
	Assembly
	Drawing View10


	RHB-Bolt On Rotary Harrow Parts
	Sheet1

	RHB-Bolt On Rotary Harrow
	RHE-Assy.
	Model

	RHE-Econ. Harrow Parts
	Main

	SH-Spike Tooth Assy.
	SH-Spike Tooth Harrow Parts
	Sheet1

	SC Assembly
	Sheet1
	Drawing View2

	Sheet2
	Drawing View3

	Sheet3
	Drawing View6

	Sheet4
	Drawing View5

	Sheet5
	Drawing View7

	Sheet6
	Drawing View8


	SC-Soil Conditioner Parts
	Sheet1
	Sheet2

	S-Tine Cultivator Assy. DRWS
	S-Tine Assembly
	Drawing View9

	Gauge Wheel Assembly
	Drawing View10


	S-Tine Cultivator Parts
	S-Tine Assembly 
	Sheet2

	UAT-200 Thumb Assy.
	UAT-300 Thumb Assy.
	UAT-50,100 Thumb Assy.
	UAT-Thumb Parts
	UAT-50
	UAT-100
	UAT-200
	UAT-300

	3pt. Compactor Assy Feb2010
	Parts Manual
	Drawing View10


	Pull Type Compactor Assy.
	Parts Manual
	Drawing View11


	Roller Compactor Parts
	Pull Type Compactor Assy.
	3 Point Compactor Assy.

	RTB-2048 Assy..PDF
	Sheet1
	Drawing View1
	Drawing View2


	1500-A 3pt Fork Assembly.PDF
	Parts Manual-Image & BOM
	Drawing View8


	ULF-2242 Final Assembly.PDF
	Parts Manual-BOM
	Drawing View1


	KLF-2242 Final Assembly.PDF
	Parts Manual
	Drawing View1


	ULF-3500 Assembly.PDF
	Parts Manual-BOM
	Drawing View1


	JLF-3500 Final Assembly.PDF
	Final Assy
	Drawing View1


	KW-1800RH Parts Manual Assembly 5_4_2011.PDF
	Sheet1
	Drawing View1


	KW-2200 Series Frame Assemblies.PDF
	Sheet1
	Drawing View1


	KW-2300 Series Frame Assemblies.PDF
	Sheet1
	Drawing View1


	KW-2400_2500 Series Frame Assemblies.PDF
	Sheet1
	Drawing View1


	KW-C Coulter Assembly.PDF
	Sheet1
	Drawing View1


	KW-GW Gauge Wheel Assembly.PDF
	Assembly
	Drawing View10


	KW-PS Assembly.PDF
	Sheet1
	Drawing View1


	KWST-18 S-Tine Assembly.PDF
	Sheet1
	Drawing View1


	KW-1800 Spin Weeder Parts List 2013.pdf
	Sheet1
	KWST-18 S-Tine Assy.
	KW-2200 Frames
	KW-2300 Frames
	KW-2400 Frames
	KW-PS Assembly
	KW-GW Assembly
	KW-C Coulter Assembly
	KW-C-DB Coulter Assy.

	KW-3D Assembly.PDF
	Sheet1
	Drawing View1


	R2-Tire Track Ripper Assembly.PDF
	Sheet1
	Drawing View1


	R2 Tire Track Ripper Parts List.pdf
	Sheet1

	GS-Grading Scraper Assembly.PDF
	Sheet1
	Drawing View18


	Grading Scraper Parts.pdf
	Sheet1

	1200 3pt Fork New.PDF
	Sheet1
	Drawing View1


	1500 3pt Fork New.PDF
	Sheet1
	Drawing View1


	2000 3pt Fork New.PDF
	Sheet1
	Drawing View1


	AV3 Parts Manual 2014.pdf
	Arena-Vator III Parts List
	Sheet1
	Sheet3

	AV3 Assembly Parts Drawing
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5






